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Annex for LTE Band 41

FCCID: 2BCUE-P8GLOBAL

1. Effective (Isotropic) Radiated Power Output Data

1.1 Test Result

1.1.1 B41_5MHz_EIRP

Test Report No.: CTL2405163031-WF

Band: 41 / Bandwidth: 5MHz / NTNV

. Frequenc RB Allocation Conducted Power Gain EIRP (dBm) .
Modulation (l\(}IHz) / Size Offset (dBm) (dBi) Result Limit Verdict
0 21.97 1.08 23.05 <=33.01 Pass
1 13 22.09 1.08 23.17 <=33.01 Pass
24 22.02 1.08 23.10 <=33.01 Pass
2498.5 0 20.97 1.08 22.05 <=33.01 Pass
12 6 21.09 1.08 22.17 <=33.01 Pass
13 21.04 1.08 22.12 <=33.01 Pass
25 0 20.99 1.08 22.07 <=33.01 Pass
0 21.93 1.08 23.01 <=33.01 Pass
1 13 21.97 1.08 23.05 <=33.01 Pass
24 21.83 1.08 22.91 <=33.01 Pass
QPSK 2593 0 21.06 1.08 22.14 <=33.01 Pass
12 6 21.00 1.08 22.08 <=33.01 Pass
13 20.88 1.08 21.96 <=33.01 Pass
25 0 20.98 1.08 22.06 <=33.01 Pass
0 22.13 1.08 23.21 <=33.01 Pass
1 13 22.19 1.08 23.27 <=33.01 Pass
24 22.05 1.08 23.13 <=33.01 Pass
2687.5 0 21.45 1.08 22.53 <=33.01 Pass
12 6 21.49 1.08 22.57 <=33.01 Pass
13 21.26 1.08 22.34 <=33.01 Pass
25 0 21.43 1.08 2251 <=33.01 Pass
0 20.45 1.08 21.53 <=33.01 Pass
1 13 20.87 1.08 21.95 <=33.01 Pass
24 20.75 1.08 21.83 <=33.01 Pass
2498.5 0 19.88 1.08 20.96 <=33.01 Pass
12 6 20.03 1.08 21.11 <=33.01 Pass
13 19.97 1.08 21.05 <=33.01 Pass
25 0 20.01 1.08 21.09 <=33.01 Pass
0 21.44 1.08 22.52 <=33.01 Pass
1 13 21.12 1.08 22.20 <=33.01 Pass
24 21.07 1.08 22.15 <=33.01 Pass
16QAM 2593 0 19.77 1.08 20.85 <=33.01 Pass
12 6 19.74 1.08 20.82 <=33.01 Pass
13 19.64 1.08 20.72 <=33.01 Pass
25 0 19.93 1.08 21.01 <=33.01 Pass
0 21.32 1.08 22.40 <=33.01 Pass
1 13 21.26 1.08 22.34 <=33.01 Pass
24 20.89 1.08 21.97 <=33.01 Pass
2687.5 0 20.35 1.08 21.43 <=33.01 Pass
12 6 20.21 1.08 21.29 <=33.01 Pass
13 20.26 1.08 21.34 <=33.01 Pass
25 0 20.48 1.08 21.56 <=33.01 Pass
Notel: EIRP=Conducted Power+Antenna Gain
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Annex for LTE Band 41

FCCID: 2BCUE-P8GLOBAL

1.1.2 B41_10MHz_EIRP

Test Report No.: CTL2405163031-WF

Band: 41 / Bandwidth: 10MHz / NTNV

. Frequenc RB Allocation Conducted Power Gain EIRP (dBm) .
Modulation (l\(}IHz) y Size Offset (dBm) (dBi) Result Limit Verdict

0 21.90 1.08 22.98 <=33.01 Pass

1 25 21.95 1.08 23.03 <=33.01 Pass

49 21.99 1.08 23.07 <=33.01 Pass

2501 0 21.00 1.08 22.08 <=33.01 Pass

25 13 21.09 1.08 22.17 <=33.01 Pass

25 20.96 1.08 22.04 <=33.01 Pass

50 0 21.01 1.08 22.09 <=33.01 Pass

0 21.85 1.08 22.93 <=33.01 Pass

1 25 21.96 1.08 23.04 <=33.01 Pass

49 21.67 1.08 22.75 <=33.01 Pass

QPSK 2593 0 20.99 1.08 22.07 <=33.01 Pass

25 13 21.10 1.08 22.18 <=33.01 Pass

25 20.90 1.08 21.98 <=33.01 Pass

50 0 21.01 1.08 22.09 <=33.01 Pass

0 22.40 1.08 23.48 <=33.01 Pass

1 25 22.62 1.08 23.70 <=33.01 Pass

49 22.43 1.08 23.51 <=33.01 Pass

2685 0 21.50 1.08 22.58 <=33.01 Pass

25 13 21.49 1.08 22.57 <=33.01 Pass

25 21.41 1.08 22.49 <=33.01 Pass

50 0 21.49 1.08 22.57 <=33.01 Pass

0 20.60 1.08 21.68 <=33.01 Pass

1 25 20.99 1.08 22.07 <=33.01 Pass

49 20.55 1.08 21.63 <=33.01 Pass

2501 0 19.95 1.08 21.03 <=33.01 Pass

25 13 19.85 1.08 20.93 <=33.01 Pass

25 20.14 1.08 21.22 <=33.01 Pass

50 0 19.90 1.08 20.98 <=33.01 Pass

0 21.16 1.08 22.24 <=33.01 Pass

1 25 21.27 1.08 22.35 <=33.01 Pass

49 20.41 1.08 21.49 <=33.01 Pass

16QAM 2593 0 19.95 1.08 21.03 <=33.01 Pass

25 13 19.94 1.08 21.02 <=33.01 Pass

25 20.00 1.08 21.08 <=33.01 Pass

50 0 19.92 1.08 21.00 <=33.01 Pass

0 21.99 1.08 23.07 <=33.01 Pass

1 25 22.14 1.08 23.22 <=33.01 Pass

49 21.94 1.08 23.02 <=33.01 Pass

2685 0 20.88 1.08 21.96 <=33.01 Pass

25 13 20.49 1.08 21.57 <=33.01 Pass

25 20.38 1.08 21.46 <=33.01 Pass

50 0 20.37 1.08 21.45 <=33.01 Pass

Notel: EIRP=Conducted Power+Antenna Gain
1.1.3B41 15MHz_EIRP
Band: 41 / Bandwidth: 15MHz / NTNV

. Frequenc RB Allocation Conducted Power Gain EIRP (dBm) .
Modulation (I\q/IHz) / Size Offset (dBm) (dBi) Result Limit Verdict

0 21.77 1.08 22.85 <=33.01 Pass

QPSK 2503.5 1 38 21.78 1.08 22.86 <=33.01 Pass

74 21.69 1.08 22.77 <=33.01 Pass
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Annex for LTE Band 41

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

0 20.91 1.08 21.99 <=33.01 Pass
36 18 20.91 1.08 21.99 <=33.01 Pass
39 20.86 1.08 21.94 <=33.01 Pass
75 0 20.77 1.08 21.85 <=33.01 Pass
0 22.00 1.08 23.08 <=33.01 Pass
1 38 21.91 1.08 22.99 <=33.01 Pass
74 21.84 1.08 22.92 <=33.01 Pass
2593 0 21.08 1.08 22.16 <=33.01 Pass
36 18 21.08 1.08 22.16 <=33.01 Pass
39 20.97 1.08 22.05 <=33.01 Pass
75 0 20.94 1.08 22.02 <=33.01 Pass
0 22.41 1.08 23.49 <=33.01 Pass
1 38 22.35 1.08 23.43 <=33.01 Pass
74 22.40 1.08 23.48 <=33.01 Pass
2682.5 0 21.45 1.08 22.53 <=33.01 Pass
36 18 21.48 1.08 22.56 <=33.01 Pass
39 21.30 1.08 22.38 <=33.01 Pass
75 0 21.48 1.08 22.56 <=33.01 Pass
0 20.58 1.08 21.66 <=33.01 Pass
1 38 20.72 1.08 21.80 <=33.01 Pass
74 21.21 1.08 22.29 <=33.01 Pass
2503.5 0 19.73 1.08 20.81 <=33.01 Pass
36 18 19.88 1.08 20.96 <=33.01 Pass
39 19.81 1.08 20.89 <=33.01 Pass
75 0 19.84 1.08 20.92 <=33.01 Pass
0 21.17 1.08 22.25 <=33.01 Pass
1 38 20.71 1.08 21.79 <=33.01 Pass
74 21.26 1.08 22.34 <=33.01 Pass
16QAM 2593 0 20.02 1.08 21.10 <=33.01 Pass
36 18 20.04 1.08 21.12 <=33.01 Pass
39 19.93 1.08 21.01 <=33.01 Pass
75 0 20.03 1.08 21.11 <=33.01 Pass
0 21.91 1.08 22.99 <=33.01 Pass
1 38 21.91 1.08 22.99 <=33.01 Pass
74 21.85 1.08 22.93 <=33.01 Pass
2682.5 0 20.39 1.08 21.47 <=33.01 Pass
36 18 20.53 1.08 21.61 <=33.01 Pass
39 20.44 1.08 21.52 <=33.01 Pass
75 0 20.54 1.08 21.62 <=33.01 Pass
Notel: EIRP=Conducted Power+Antenna Gain
1.1.4 B41 20MHz_EIRP
Band: 41 / Bandwidth: 20MHz / NTNV
. Frequenc RB Allocation Conducted Power Gain EIRP (dBm) .
Modulaiog (l\C/]IHz) / Size Offset (dBm) (dBi) Result Limit Verdict
0 21.67 1.08 22.75 <=33.01 Pass
1 50 22.09 1.08 23.17 <=33.01 Pass
99 21.69 1.08 22.77 <=33.01 Pass
2506 0 20.72 1.08 21.80 <=33.01 Pass
QPSK 50 25 20.85 1.08 21.93 <=33.01 Pass
50 20.73 1.08 21.81 <=33.01 Pass
100 0 20.74 1.08 21.82 <=33.01 Pass
0 21.97 1.08 23.05 <=33.01 Pass
2593 1 50 22.10 1.08 23.18 <=33.01 Pass
99 21.67 1.08 22.75 <=33.01 Pass
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Annex for LTE Band 41 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

0 20.99 1.08 22.07 <=33.01 Pass
50 25 20.92 1.08 22.00 <=33.01 Pass
50 20.68 1.08 21.76 <=33.01 Pass
100 0 20.81 1.08 21.89 <=33.01 Pass
0 21.91 1.08 22.99 <=33.01 Pass
1 50 22.11 1.08 23.19 <=33.01 Pass
99 21.86 1.08 22.94 <=33.01 Pass
2680 0 21.31 1.08 22.39 <=33.01 Pass
50 25 21.29 1.08 22.37 <=33.01 Pass
50 21.36 1.08 22.44 <=33.01 Pass
100 0 21.38 1.08 22.46 <=33.01 Pass
0 21.06 1.08 22.14 <=33.01 Pass
1 50 21.22 1.08 22.30 <=33.01 Pass
99 21.40 1.08 22.48 <=33.01 Pass
2506 0 19.97 1.08 21.05 <=33.01 Pass
50 25 19.99 1.08 21.07 <=33.01 Pass
50 19.97 1.08 21.05 <=33.01 Pass
100 0 19.97 1.08 21.05 <=33.01 Pass
0 21.14 1.08 22.22 <=33.01 Pass
1 50 21.91 1.08 22.99 <=33.01 Pass
99 21.22 1.08 22.30 <=33.01 Pass
16QAM 2593 0 20.02 1.08 21.10 <=33.01 Pass
50 25 19.97 1.08 21.05 <=33.01 Pass
50 19.90 1.08 20.98 <=33.01 Pass
100 0 19.95 1.08 21.03 <=33.01 Pass
0 20.87 1.08 21.95 <=33.01 Pass
1 50 21.33 1.08 22.41 <=33.01 Pass
99 21.25 1.08 22.33 <=33.01 Pass
2680 0 20.43 1.08 21.51 <=33.01 Pass
50 25 20.40 1.08 21.48 <=33.01 Pass
50 20.38 1.08 21.46 <=33.01 Pass
100 0 20.37 1.08 21.45 <=33.01 Pass
Notel: EIRP=Conducted Power+Antenna Gain

2. Frequency Stability
2.1 Test Result

2.1.1 B41_5MHz

Band: 41 / Bandwidth: 5MHz

. Frequenc RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulatio (lsle) Y —Sizs T offset ("(:;O (VD(% ?Hz) Result Limit Verdict

3.27 8.383 0.0034 -25t02.5 Pass

20 3.85 -5.236 -0.0021 -25t02.5 Pass

4.43 -1.817 -0.0007 -25t02.5 Pass

-30 3.85 9.098 0.0036 -25t02.5 Pass

-20 3.85 -3.219 -0.0013 -25t02.5 Pass

QPSK 2498.5 25 0 -10 3.85 8.497 0.0034 -25t02.5 Pass

0 3.85 -3.619 -0.0014 -25t02.5 Pass

10 3.85 9.971 0.0040 -25t02.5 Pass

30 3.85 10.157 0.0041 -25t02.5 Pass

40 3.85 7.353 0.0029 -2.5t02.5 Pass

50 3.85 -1.817 -0.0007 -25t02.5 Pass
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Annex for LTE Band 41 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

3.27 12.660 0.0049 -2.51t0 2.5 Pass

20 3.85 14.348 0.0055 -25t02.5 Pass
4.43 1.988 0.0008 -25t02.5 Pass

-30 3.85 1.602 0.0006 -25t02.5 Pass
-20 3.85 0.229 0.0001 -2.51t0 2.5 Pass
2593 25 0 -10 3.85 14.820 0.0057 -2.51t0 2.5 Pass
0 3.85 1.602 0.0006 -25t02.5 Pass
10 3.85 0.458 0.0002 -25t02.5 Pass
30 3.85 -0.057 0.0000 -25t02.5 Pass
40 3.85 13.075 0.0050 -2.51t0 2.5 Pass
50 3.85 -1.802 -0.0007 -2.51t0 2.5 Pass
3.27 9.956 0.0037 -25t02.5 Pass

20 3.85 8.683 0.0032 -25t02.5 Pass
4.43 9.441 0.0035 -25t02.5 Pass

-30 3.85 -1.674 -0.0006 -2.51t0 2.5 Pass
-20 3.85 1.845 0.0007 -2.51t0 2.5 Pass
2687.5 25 0 -10 3.85 1.016 0.0004 -2.51t02.5 Pass
0 3.85 -2.890 -0.0011 -2.51t02.5 Pass
10 3.85 -0.901 -0.0003 -2.51t02.5 Pass
30 3.85 11.072 0.0041 -2.51t0 2.5 Pass
40 3.85 -2.232 -0.0008 -2.51t0 2.5 Pass
50 3.85 1.817 0.0007 -2.51t02.5 Pass
3.27 9.027 0.0036 -2.5t02.5 Pass

20 3.85 7.181 0.0029 -2.51t0 2.5 Pass
4.43 7.625 0.0031 -2.51t0 2.5 Pass

-30 3.85 8.283 0.0033 -2.51t0 2.5 Pass
-20 3.85 11.272 0.0045 -2.51t02.5 Pass
2498.5 25 0 -10 3.85 -1.616 -0.0006 -2.51t02.5 Pass
0 3.85 5.436 0.0022 -2.51t0 2.5 Pass
10 3.85 -3.018 -0.0012 -2.51t0 2.5 Pass
30 3.85 -3.819 -0.0015 -2.51t0 2.5 Pass
40 3.85 6.938 0.0028 -2.51t02.5 Pass
50 3.85 -0.472 -0.0002 -2.51t02.5 Pass
3.27 -0.772 -0.0003 -2.51t0 2.5 Pass

20 3.85 11.816 0.0046 -2.51t0 2.5 Pass
4.43 12.760 0.0049 -2.51t0 2.5 Pass

-30 3.85 2.561 0.0010 -2.51t0 2.5 Pass
-20 3.85 13.647 0.0053 -2.51t0 2.5 Pass
16QAM 2593 25 0 -10 3.85 13.332 0.0051 -2.51t0 2.5 Pass
0 3.85 -0.601 -0.0002 -2.51t0 2.5 Pass
10 3.85 11.559 0.0045 -2.51t0 2.5 Pass
30 3.85 0.143 0.0001 -2.51t02.5 Pass
40 3.85 0.429 0.0002 -2.51t02.5 Pass
50 3.85 14.262 0.0055 -2.51t0 2.5 Pass
3.27 -2.460 -0.0009 -2.51t0 2.5 Pass

20 3.85 0.587 0.0002 -2.51t02.5 Pass
4.43 10.901 0.0041 -2.5t02.5 Pass

-30 3.85 -3.619 -0.0013 -2.51t02.5 Pass
-20 3.85 -0.300 -0.0001 -2.51t0 2.5 Pass
2687.5 25 0 -10 3.85 9.971 0.0037 -2.51t0 2.5 Pass
0 3.85 9.527 0.0035 -2.51t02.5 Pass
10 3.85 0.529 0.0002 -2.51t02.5 Pass
30 3.85 0.043 0.0000 -2.51t0 2.5 Pass
40 3.85 8.340 0.0031 -2.51t0 2.5 Pass
50 3.85 9.642 0.0036 -2.51t0 2.5 Pass
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Annex for LTE Band 41 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

2.1.2 B41_10MHz

Band: 41 / Bandwidth: 10MHz

. Frequenc RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulation (l\(}IHz) " Size T offeet (°C)p (Vch) ?Hz) Result Limit Verdict

3.27 1.845 0.0007 -25t02.5 Pass

20 3.85 2.847 0.0011 -25t02.5 Pass

4.43 0.043 0.0000 -25t02.5 Pass

-30 3.85 1.674 0.0007 -251t02.5 Pass

-20 3.85 -0.443 -0.0002 -25t02.5 Pass

2501 50 0 -10 3.85 -0.458 -0.0002 -251t02.5 Pass

0 3.85 1.488 0.0006 -251t02.5 Pass

10 3.85 12.345 0.0049 -25t02.5 Pass

30 3.85 1.416 0.0006 -251t02.5 Pass

40 3.85 1.860 0.0007 -251t02.5 Pass

50 3.85 2.947 0.0012 -251t02.5 Pass

3.27 -0.601 -0.0002 -251t02.5 Pass

20 3.85 0.372 0.0001 -25t02.5 Pass

4.43 11.001 0.0042 -25t02.5 Pass

-30 3.85 0.701 0.0003 -251t02.5 Pass

-20 3.85 2.260 0.0009 -251t02.5 Pass

QPSK 2593 50 0 -10 3.85 13.547 0.0052 -251t02.5 Pass

0 3.85 -0.529 -0.0002 -251t02.5 Pass

10 3.85 13.018 0.0050 -251t02.5 Pass

30 3.85 0.515 0.0002 -251t02.5 Pass

40 3.85 0.558 0.0002 -251t02.5 Pass

50 3.85 -0.229 -0.0001 -251t02.5 Pass

3.27 -4.478 -0.0017 -251t02.5 Pass

20 3.85 -2.303 -0.0009 -251t02.5 Pass

4.43 9.441 0.0035 -25t02.5 Pass

-30 3.85 9.484 0.0035 -251t02.5 Pass

-20 3.85 9.212 0.0034 -25t02.5 Pass

2685 50 0 -10 3.85 -1.101 -0.0004 -251t02.5 Pass

0 3.85 8.883 0.0033 -251t02.5 Pass

10 3.85 9.084 0.0034 -251t02.5 Pass

30 3.85 -4.749 -0.0018 -251t02.5 Pass

40 3.85 8.068 0.0030 -251t02.5 Pass

50 3.85 -1.774 -0.0007 -251t02.5 Pass

3.27 3.047 0.0012 -25t02.5 Pass

20 3.85 2.904 0.0012 -251t02.5 Pass

4.43 13.490 0.0054 -25t02.5 Pass

-30 3.85 -1.616 -0.0006 -25t02.5 Pass

-20 3.85 1.202 0.0005 -251t02.5 Pass

2501 50 0 -10 3.85 15.364 0.0061 -251t02.5 Pass

0 3.85 1.760 0.0007 -25t02.5 Pass

10 3.85 1431 0.0006 -25t02.5 Pass

30 3.85 3.705 0.0015 -25t02.5 Pass

160AM 40 3.85 -0.758 -0.0003 -25t02.5 Pass

50 3.85 11.873 0.0047 -25t02.5 Pass

3.27 15.106 0.0058 -251t02.5 Pass

20 3.85 10.457 0.0040 -251t02.5 Pass

4.43 -0.300 -0.0001 -251t02.5 Pass

-30 3.85 12.531 0.0048 -25t02.5 Pass

2593 50 0 -20 3.85 0.086 0.0000 -25t02.5 Pass

-10 3.85 -1.588 -0.0006 -251t02.5 Pass

0 3.85 0.172 0.0001 -25t02.5 Pass

10 3.85 1.101 0.0004 -251t02.5 Pass

30 3.85 0.658 0.0003 -251t02.5 Pass
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Annex for LTE Band 41 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

40 3.85 2.275 0.0009 -25102.5 Pass
50 3.85 13.919 0.0054 -25t02.5 Pass
3.27 8.340 0.0031 -25t02.5 Pass

20 3.85 -0.343 -0.0001 -25t02.5 Pass
4.43 -2.689 -0.0010 -25102.5 Pass

-30 3.85 0.014 0.0000 -25102.5 Pass
-20 3.85 -4.520 -0.0017 -25102.5 Pass
2685 50 0 -10 3.85 8.440 0.0031 -25t02.5 Pass
0 3.85 5.765 0.0021 -25t02.5 Pass
10 3.85 10.772 0.0040 -25102.5 Pass
30 3.85 -5.894 -0.0022 -25102.5 Pass
40 3.85 8.512 0.0032 -25t02.5 Pass
50 3.85 9.785 0.0036 -25t02.5 Pass

2.1.3 B41_15MHz

Band: 41 / Bandwidth: 15MHz

. Frequency RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulatio (MHz) Size Offset (°C) (VDC) (Hz) Result Limit Verdict

3.27 6.294 0.0025 -251t02.5 Pass

20 3.85 -5.221 -0.0021 -251t02.5 Pass

4.43 -5.236 -0.0021 -25t02.5 Pass

-30 3.85 -1.903 -0.0008 -251t02.5 Pass

-20 3.85 7.081 0.0028 -251t02.5 Pass

2503.5 75 0 -10 3.85 -2.847 -0.0011 -251t02.5 Pass

0 3.85 7.052 0.0028 -251t02.5 Pass

10 3.85 -3.819 -0.0015 -25t02.5 Pass

30 3.85 6.652 0.0027 -251t02.5 Pass

40 3.85 6.180 0.0025 -251t02.5 Pass

50 3.85 -3.333 -0.0013 -25t02.5 Pass

3.27 -2.060 -0.0008 -25t02.5 Pass

20 3.85 15.392 0.0059 -251t02.5 Pass

4.43 14.462 0.0056 -25t02.5 Pass

-30 3.85 0.343 0.0001 -251t02.5 Pass

-20 3.85 0.486 0.0002 -251t02.5 Pass

QPSK 2593 75 0 -10 3.85 -0.086 0.0000 -251t02.5 Pass

0 3.85 0.029 0.0000 -25t02.5 Pass

10 3.85 12.903 0.0050 -251t02.5 Pass

30 3.85 0.014 0.0000 -251t02.5 Pass

40 3.85 12.331 0.0048 -25t02.5 Pass

50 3.85 1.674 0.0006 -25t02.5 Pass

3.27 5.450 0.0020 -251t02.5 Pass

20 3.85 10.772 0.0040 -251t02.5 Pass

4.43 2.103 0.0008 -25t02.5 Pass

-30 3.85 14.777 0.0055 -25t02.5 Pass

-20 3.85 13.361 0.0050 -251t02.5 Pass

2682.5 75 0 -10 3.85 1.960 0.0007 -25t02.5 Pass

0 3.85 11.044 0.0041 -25t02.5 Pass

10 3.85 1.760 0.0007 -25t02.5 Pass

30 3.85 0.072 0.0000 -251t02.5 Pass

40 3.85 1.960 0.0007 -251t02.5 Pass

50 3.85 10.529 0.0039 -251t02.5 Pass

3.27 -3.834 -0.0015 -25t02.5 Pass

20 3.85 -3.262 -0.0013 -251t02.5 Pass

16QAM 25035 s 0 4.43 -1.831 -0.0007 -25t02.5 Pass

-30 3.85 -6.509 -0.0026 -251t02.5 Pass
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-20 3.85 5.322 0.0021 -2.51t0 2.5 Pass
-10 3.85 4,950 0.0020 -25t02.5 Pass
0 3.85 4,792 0.0019 -25t02.5 Pass
10 3.85 -6.108 -0.0024 -25t02.5 Pass
30 3.85 -4.063 -0.0016 -2.51t0 2.5 Pass
40 3.85 8.783 0.0035 -2.51t0 2.5 Pass
50 3.85 7.982 0.0032 -25t02.5 Pass
3.27 13.332 0.0051 -25t02.5 Pass

20 3.85 -0.229 -0.0001 -25t02.5 Pass
4.43 12.259 0.0047 -2.51t02.5 Pass

-30 3.85 13.161 0.0051 -2.51t0 2.5 Pass
-20 3.85 -1.044 -0.0004 -25t02.5 Pass
2593 75 0 -10 3.85 16.780 0.0065 -25t02.5 Pass
0 3.85 2.575 0.0010 -25t02.5 Pass
10 3.85 4.406 0.0017 -2.51t0 2.5 Pass
30 3.85 15.950 0.0062 -2.51t0 2.5 Pass
40 3.85 -2.804 -0.0011 -2.51t02.5 Pass
50 3.85 12.546 0.0048 -2.51t02.5 Pass
3.27 3.676 0.0014 -2.51t02.5 Pass

20 3.85 2.303 0.0009 -2.51t0 2.5 Pass
4.43 1.216 0.0005 -2.51t0 2.5 Pass

-30 3.85 19.712 0.0073 -2.51t02.5 Pass
-20 3.85 -1.159 -0.0004 -2.51t02.5 Pass
2682.5 75 0 -10 3.85 8.197 0.0031 -2.51t0 2.5 Pass
0 3.85 13.762 0.0051 -2.51t0 2.5 Pass
10 3.85 3.462 0.0013 -2.51t0 2.5 Pass
30 3.85 15.693 0.0059 -2.51t02.5 Pass
40 3.85 11.358 0.0042 -2.51t02.5 Pass
50 3.85 3.891 0.0015 -2.51t0 2.5 Pass

2.1.4 B41_20MHz

Band: 41 / Bandwidth: 20MHz

. Frequency RB Allocation Temp. | Voltage Freq. Error Freg. vs. Rated (ppm) .
Modulation| =~ s,y Size | Offset | (°C) | (VDC) (H2) Result Limit Rierdict

3.27 11.573 0.0046 -251t02.5 Pass

20 3.85 8.540 0.0034 -25t02.5 Pass

4.43 1.144 0.0005 -25t02.5 Pass

-30 3.85 13.032 0.0052 -251t02.5 Pass

-20 3.85 -0.043 0.0000 -25t02.5 Pass

2506 100 0 -10 3.85 12.488 0.0050 -25t02.5 Pass

0 3.85 10.815 0.0043 -251t02.5 Pass

10 3.85 -0.758 -0.0003 -251t02.5 Pass

30 3.85 13.433 0.0054 -251t02.5 Pass

40 3.85 10.743 0.0043 -25t02.5 Pass

QPSK 50 3.85 -0.100 0.0000 -251t02.5 Pass

3.27 14.176 0.0055 -25t02.5 Pass

20 3.85 15.206 0.0059 -25t02.5 Pass

4.43 1.287 0.0005 -25t02.5 Pass

-30 3.85 16.050 0.0062 -251t02.5 Pass

-20 3.85 12.431 0.0048 -251t02.5 Pass

2593 100 0 -10 3.85 0.601 0.0002 -251t02.5 Pass

0 3.85 0.930 0.0004 -25t02.5 Pass

10 3.85 10.529 0.0041 -251t02.5 Pass

30 3.85 12.946 0.0050 -25t02.5 Pass

40 3.85 2.046 0.0008 -251t02.5 Pass
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50 3.85 -0.672 -0.0003 -2.5t02.5 Pass
3.27 13.518 0.0050 -25t02.5 Pass
20 3.85 12.002 0.0045 -25t02.5 Pass
4.43 11.873 0.0044 -25t02.5 Pass
-30 3.85 9.942 0.0037 -2.5t02.5 Pass
-20 3.85 10.343 0.0039 -2.5t02.5 Pass
2680 100 0 -10 3.85 -0.343 -0.0001 -25t02.5 Pass
0 3.85 12.045 0.0045 -25t02.5 Pass
10 3.85 -1.674 -0.0006 -25t02.5 Pass
30 3.85 12.259 0.0046 -2.5t02.5 Pass
40 3.85 11.745 0.0044 -2.5t02.5 Pass
50 3.85 10.800 0.0040 -25t02.5 Pass
3.27 11.516 0.0046 -25t02.5 Pass
20 3.85 10.886 0.0043 -25t02.5 Pass
4.43 1.359 0.0005 -25t02.5 Pass
-30 3.85 3.204 0.0013 -25t02.5 Pass
-20 3.85 11.773 0.0047 -251t02.5 Pass
2506 100 0 -10 3.85 0.572 0.0002 -2.51t02.5 Pass
0 3.85 -2.303 -0.0009 -251t02.5 Pass
10 3.85 1.788 0.0007 -25t02.5 Pass
30 3.85 -2.604 -0.0010 -25t02.5 Pass
40 3.85 11.415 0.0046 -2.51t02.5 Pass
50 3.85 16.336 0.0065 -2.51t02.5 Pass
3.27 -0.916 -0.0004 -25t02.5 Pass
20 3.85 1.516 0.0006 -25t02.5 Pass
4.43 1.802 0.0007 -25t02.5 Pass
-30 3.85 13.647 0.0053 -2.51t02.5 Pass
-20 3.85 11.787 0.0045 -2.51t02.5 Pass
16QAM 2593 100 0 -10 3.85 2.317 0.0009 -25t02.5 Pass
0 3.85 11.172 0.0043 -25t02.5 Pass
10 3.85 11.845 0.0046 -251t02.5 Pass
30 3.85 0.415 0.0002 -2.5t02.5 Pass
40 3.85 12.689 0.0049 -2.5t02.5 Pass
50 3.85 0.429 0.0002 -251t02.5 Pass
3.27 12.960 0.0048 -251t0 2.5 Pass
20 3.85 15.965 0.0060 -25t02.5 Pass
4.43 14.262 0.0053 -2.51t02.5 Pass
-30 3.85 12.689 0.0047 -2.51t02.5 Pass
-20 3.85 -0.858 -0.0003 -251t02.5 Pass
2680 100 0 -10 3.85 13.947 0.0052 -251t02.5 Pass
0 3.85 12.817 0.0048 -251t02.5 Pass
10 3.85 -1.101 -0.0004 -2.5t02.5 Pass
30 3.85 15.478 0.0058 -25t02.5 Pass
40 3.85 2.117 0.0008 -251t02.5 Pass
50 3.85 -3.476 -0.0013 -251t02.5 Pass
3. Modulation Characteristics
3.1 Test Result
3.1.1 B41 5MHz
Band: 41 / Bandwidth: 5MHz / NTNV
Modulation|  Frequency | RB Allocation | Modulation Characteristics | Verdict
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(MHz) Size Offset Result | Limit
QPSK 2593 25 0 Refer To Test Graph Pass
16QAM 2593 25 0 Refer To Test Graph Pass

3.1.2 B41_10MHz

Band: 41 / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MHz) Size Offset Result | Limit o
QPSK 2593 50 0 Refer To Test Graph Pass
16QAM 2593 50 0 Refer To Test Graph Pass
3.1.3B41 _15MHz
Band: 41 / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MHz) Size Offset Result | Limit Verdict
QPSK 2593 75 0 Refer To Test Graph Pass
16QAM 2593 75 0 Refer To Test Graph Pass
3.1.4B41 20MHz
Band: 41 / Bandwidth: 20MHz / NTNV
. Frequency RB Allocation Modulation Characteristics .
Modulation (MHz) Size Offset Result | Limit Verdict
QPSK 2593 100 0 Refer To Test Graph Pass
16QAM 2593 100 0 Refer To Test Graph Pass
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3.2 Test Graph

3.2.1 B41 5MHz

Test Report No.: CTL2405163031-WF

Band41l 5MHz_QPSK_MCH_2593MHz_RB 25 0 NTNV
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3.2.2B41_10MHz

Band41l 10MHz_QPSK_MCH_2593MHz_RB 50 0 NTNV
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3.2.3 B41_15MHz

Band41l 15MHz_QPSK _MCH_2593MHz_RB_75 0 NTNV
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3.2.4 B41_20MHz

Band41l 20MHz_QPSK_MCH_2593MHz_RB_100 0 _NTNV
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4.99% & 26dB Bandwidth

4.1 Test Result

4.1.1 Band41_OBW

Test Report No.: CTL2405163031-WF

Band: 41 / NTNV
. . Frequency RB Allocation 99% Occupied Bandwidth (MHz) .
Bandwidth (MHz) |Modulation (MH2) Size Offset Result Limit Verdict
2498.5 25 0 4.557 / Pass
QPSK 2593 25 0 4.569 / Pass
5 2687.5 25 0 4.567 / Pass
2498.5 25 0 4.547 / Pass
16QAM 2593 25 0 4.598 / Pass
2687.5 25 0 4.559 / Pass
2501 50 0 9.033 / Pass
QPSK 2593 50 0 9.047 / Pass
10 2685 50 0 9.045 / Pass
2501 50 0 9.059 / Pass
16QAM 2593 50 0 9.093 / Pass
2685 50 0 9.001 / Pass
2503.5 75 0 13.576 / Pass
QPSK 2593 75 0 13.531 / Pass
15 2682.5 75 0 13.551 / Pass
2503.5 75 0 13.547 / Pass
16QAM 2593 75 0 13.576 / Pass
2682.5 75 0 13.530 / Pass
2506 100 0 18.102 / Pass
QPSK 2593 100 0 18.043 / Pass
20 2680 100 0 18.003 / Pass
2506 100 0 18.000 / Pass
16QAM 2593 100 0 18.031 / Pass
2680 100 0 18.044 / Pass
4.1.2 Band41_XDB
Band: 41 / NTNV
. . Frequency RB Allocation 26dB Bandwidth (MHz) .
Bandwidth (MHz) |Modulation (MH2) Size Offset Result Limit Verdict

2498.5 25 0 5.839 / Pass

QPSK 2593 25 0 6.653 / Pass

5 2687.5 25 0 5.449 / Pass
2498.5 25 0 5.189 / Pass

16QAM 2593 25 0 5.330 / Pass

2687.5 25 0 5.183 / Pass

2501 50 0 10.041 / Pass

QPSK 2593 50 0 10.367 / Pass

10 2685 50 0 10.096 / Pass
2501 50 0 10.521 / Pass

16QAM 2593 50 0 11.925 / Pass

2685 50 0 9.989 / Pass

15 QPSK 2503.5 75 0 15.342 / Pass
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2593 75 0 16.263 / Pass

2682.5 75 0 15.526 / Pass

2503.5 75 0 14.888 / Pass

16QAM 2593 75 0 15.543 / Pass
2682.5 75 0 15.095 / Pass

2506 100 0 21.662 / Pass

QPSK 2593 100 0 19.863 / Pass
20 2680 100 0 20.281 / Pass
2506 100 0 20.558 / Pass

16QAM 2593 100 0 19.724 / Pass
2680 100 0 20.616 / Pass
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4.2 Test Graph

4.2.1 Band41_OBW
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Band41l 5MHz_16QAM_MCH_2593MHz_RB_25 0 _NTNV
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Band41l 10MHz_QPSK_HCH_2685MHz_RB_50_0_NTNV
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Band41 10MHz_16QAM_MCH_2593MHz_RB_50 _0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band41l 20MHz_16QAM_MCH_2593MHz_RB_100_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

5. Peak-Average Ratio

5.1 Test Result

5.1.1 B41_5MHz

Test Report No.: CTL2405163031-WF

Band: 41 / Bandwidth: 5SMHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) .
Modulation (MHZz) Size Offset Result Limit Verdict
2498.5 25 0 7.32 <=13 Pass
QPSK 2593 25 0 7.37 <=13 Pass
2687.5 25 0 7.37 <=13 Pass
2498.5 25 0 8.14 <=13 Pass
16QAM 2593 25 0 8.23 <=13 Pass
2687.5 25 0 8.21 <=13 Pass
5.1.2 B41 10MHz
Band: 41 / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) .
pstulation (MHz) Size Offset Result Limit Verdict
2501 50 0 7.42 <=13 Pass
QPSK 2593 50 0 7.36 <=13 Pass
2685 50 0 7.32 <=13 Pass
2501 50 0 8.12 <=13 Pass
16QAM 2593 50 0 8.12 <=13 Pass
2685 50 0 8.08 <=13 Pass
5.1.3B41 _15MHz
Band: 41 / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Peak-Average Ratio (dB) .
Modulation (MHz) Size Offset Result Limit prerdict
2503.5 75 0 7.56 <=13 Pass
QPSK 2593 75 0 7.57 <=13 Pass
2682.5 75 0 7.49 <=13 Pass
2503.5 75 0 8.28 <=13 Pass
16QAM 2593 75 0 8.22 <=13 Pass
2682.5 75 0 8.17 <=13 Pass
5.1.4 B41 20MHz
Band: 41 / Bandwidth: 20MHz / NTNV
: Frequency RB Allocation Peak-Average Ratio (dB) .
MagIon (MHz) Size Offset Result Limit Verdict
2506 100 0 7.35 <=13 Pass
QPSK 2593 100 0 7.29 <=13 Pass
2680 100 0 7.31 <=13 Pass
2506 100 0 7.92 <=13 Pass
16QAM 2593 100 0 8.37 <=13 Pass
2680 100 0 7.93 <=13 Pass
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FCCID: 2BCUE-P8GLOBAL

5.2 Test Graph

5.2.1 B41_5MHz
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FCCID: 2BCUE-P8GLOBAL

Band41 5MHz_QPSK_HCH_2687.5MHz_RB_25 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band41 5MHz_16QAM_MCH_2593MHz_RB_25 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

5.2.2B41_10MHz

Test Report No.: CTL2405163031-WF
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FCCID: 2BCUE-P8GLOBAL

Band41 10MHz QPSK_HCH_2685MHz_RB 50 0 _NTNV
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FCCID: 2BCUE-P8GLOBAL

Band41l 10MHz 16QAM_MCH_2593MHz_RB 50 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

5.2.3 B41_15MHz

Test Report No.: CTL2405163031-WF

Band41l 15MHz_QPSK_LCH_2503.5MHz_RB_75 0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band41 15MHz_QPSK_HCH_2682.5MHz_RB_75 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Band41l 15MHz_16QAM_MCH_2593MHz_RB_75 0_NTNV
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FCCID: 2BCUE-P8GLOBAL

5.2.4 B41_20MHz

Test Report No.: CTL2405163031-WF

Band41l 20MHz_QPSK_LCH_2506MHz_RB_100_0_NTNV
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FCCID: 2BCUE-P8GLOBAL

Band41 20MHz_QPSK_HCH_2680MHz_RB_100 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band41l 20MHz_16QAM_MCH_2593MHz_RB_100 0 NTNV
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FCCID: 2BCUE-P8GLOBAL

6. Spurious Emission

6.1 Test Result

6.1.1 B41_5MHz

Test Report No.: CTL2405163031-WF

Band: 41 / Bandwidth: 5SMHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHZz) Size Offset Result | Limit Verdict
2498.5 1 0 Refer To Test Graph Pass
' 25 0 Refer To Test Graph Pass
QPSK 2593 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
2687.5 24 Refer To Test Graph Pass
25 0 Refer To Test Graph Pass
24985 1 0 Refer To Test Graph Pass
' 25 0 Refer To Test Graph Pass
2593 1 0 Refer To Test Graph Pass
1668 1 0 Refer To Test Graph Pass
2687.5 24 Refer To Test Graph Pass
25 0 Refer To Test Graph Pass
6.1.2 B41 10MHz
Band: 41 / Bandwidth: 10MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHz) Size Offset Result | Limit Merdiet
2501 1 0 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
QPSK 2593 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
2685 49 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
2501 1 0 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
2593 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
2685 49 Refer To Test Graph Pass
50 0 Refer To Test Graph Pass
6.1.3 B41_15MHz
Band: 41 / Bandwidth: 15MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Moduiggon (MH2) Size Offset Result [ Limit Verdict
25035 1 0 Refer To Test Graph Pass
' 75 0 Refer To Test Graph Pass
QPSK 2593 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
2682.5 74 Refer To Test Graph Pass
75 0 Refer To Test Graph Pass

Page 57/ 110




Annex for LTE Band 41

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

25035 1 0 Refer To Test Graph Pass
' 75 0 Refer To Test Graph Pass
2593 1 0 Refer To Test Graph Pass
16QAM 1 0 Refer To Test Graph Pass
2682.5 74 Refer To Test Graph Pass
75 0 Refer To Test Graph Pass
6.1.4 B41 _20MHz
Band: 41 / Bandwidth: 20MHz / NTNV
. Frequency RB Allocation Spurious Emission .
Modulation (MHz) Size Offset Result | Limit Verdict
2506 1 0 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
QPSK 2593 1 0 Refer To Test Graph Pass
1 0 Refer To Test Graph Pass
2680 99 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
2506 1 0 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
2593 1 0 Refer To Test Graph Pass
158 1 0 Refer To Test Graph Pass
2680 99 Refer To Test Graph Pass
100 0 Refer To Test Graph Pass
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FCCID: 2BCUE-P8GLOBAL

6.2 Test Graph

6.2.1 B41_5MHz
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